2023 MERCURY MINIMIZATION PLAN

NPDES WASTE DISCHARGE PERMIT NO. 102523

ags
e

T N,
\\\ \
§§§§\\\\x§\\\\x A
b &%\\\\\‘{\
% %\ \ \\\\\\ Nt

\\ W

4 Y \\\“\\\‘\\\
\ 9\2\\\\\ “\\\\ \\““\\\ A
AR

i‘—‘.‘-r
0 i >

‘(\\\\\\\z\\\\ W \

W LA
\\\\\\\\\
\\ \\\\\\\ \

S Y

\
\\'\‘\\‘@s\ N \

AR

CITY OF

CRESHAM

1333 NW Eastman Parkway
Gresham, OR 97030

503-618-3454
Alan.Johnston@GreshamOregon.gov
GreshamOregon.gov







Table of Contents

1.

2.

7.
APPENDIX A: MERCURY MONITORING DATA FROM PREVIOUS PERMIT TERM (2018-2022) ................ 13

FACILITY INFORMATION . i cicccmncinnicnsnisansnssnannssnnsusssssssanssensssssnsssass isesssses sevsesmess s sinss sassssisssiniaissuase 1
1.1 FACILITY AND MERCURY MINIMIZATION PLAN CONTACT INFORMATION ..vveiiiiieiiiiieiuiiassiessinesssnnessssnnesessnnssessssessnnes 1
1.2 WASTEWATER TREATMENT PLANT AND COLLECTIONS INFORMATION ... uvvveeairrisireessressnesssssessssssssnsssssessnssnssssseessnnes 1

IDENTIFICATION AND EVALUATION OF MERCURY SOURCES......ccccceitiimmmniinmmnnsirnncsancsernnsransssenens 2
2.1 KNOWN AND POTENTIAL SOURCES OF MERCURY WASTEWATER DISCHARGE ......cvieiiiiiiiiiiiieesiiiecssinseeessinses s s 2

Table 2.1. Known and Potential Sources of Mercury Wastewater DiSCAQrges ............ccovuvcvercuveesieeesieeesinrieennnnn 2

MERCURY REDUCTION ACTIVITIES IMPLEMENTED (2018-2022).......cc00etieiieeeerceaernnnennnnnncessensensees 3

Table8.L NMMP Evaluation 2008520022 v s ssawamasssnsssisssmssssss s sssises s shismsv sy o er v I s o 3

IMPLEMENTATION PLAN FOR MERCURY MANAGEMENT AND REDUCTION: NEXT 5 YEARS ........... 6

DN FACINTIES vessnumssusssvonssvugsswsrmivssmereavis oinms s sms s Emes s s e TS S3 oK S S 445 AW e AT A AR A S B A SAR ST H A 6

INAUSTHG] fACHITIES vovussvmsonessssmmmmusssssmavsmnsssesswssmnsvavsammamssssessssssnsssanssnsmnssnnssansanosns

Green BUSINESS PrOGTGIMN : wssssuis sasvsisssusvssssniassossosssssssssassasssasvssissssossssasssnsans soseasonsn

AULO=-Relatet: BUSINESSOS: ovvumazsusvsummmsacmassssessssninss asssss isaissss v ssas s sbaninkssmsasss¥ss swobs s a4 sminn coa v sviasaias v os itavasn 8

Groundwater Protection Program

Solid- Waste & RecyelnGsrmmmsinsnssssssamssmsiassmsiss s

ColleBtion Systenm: NIonTOTiTG s msrnsssamvivsimiosmeessss s s s s s T e P wes e s T RN

FACILITY CHANGES.........ccocnuincmanmemeanresssnssnasnasssnsensssansnsvssssninsssnssssiasssssssasiussssssmsssssssausissamvrmonss 10
5.1 FACILITY CHANGES DURING THE PREVIOUS PERMIT CYCLE (2018-2022) ...veeuveriieiiiiiniesiisiesieeneesseessessnnesseessesnsessessens 10
5.2 MERCURY SOURCE REDUCTION AND CONTROL ACTIONS WITHIN THE WWTP L..iiiiiiiinieirisiesie et 10

MERCURY MONITORING (TOTAL MERCURY)...cccuuuueiiinisemmemmnnnnssssssssssssssssessssssssesssnnsnssssssssssssss 10

Table 6.1. Average Annual Total Mercury Flow/Load Summary Information 2018-2022 ..........cccceeeervuevevnuenne. 11

Table 6.2. Permitted Industrial User Mercury Data 2018-2022 ...........cccevcuecuriesiesiesesesieesseessessssessesssesnesenenes 11

CERTIFICATION sussssissvunusssasnsnsnsonssnssssosinessssssssssssusassstss ieaessasssannsssorssoiesssnssisadsonsssnsssnnssssansnsiss 12



CITY OF GRESHAM MERCURY MINIMIZATION PLAN
NPDES WASTE DISCHARGE PERMIT #102523

Page intentionally left blank



CITY OF GRESHAM MERCURY MINIMIZATION PLAN
NPDES WASTE DISCHARGE PERMIT #102523

1.  Facility Information

o 1.1 Facility and Mercury Minimization Plan Contact Information
Date (mm/dd/yyyy): | 08/07/2023
Facility name: Cityof Greshan Wastewater Permit No.: 102523
Treatment Plant
Facility address: 20015 NE Sandy Blvd. Portland OR, 97230
Rachel Allen 503-618-2634
Preparer:
City of Gresham Rachel.Allen@GreshamOregon.gov
Technical contact: Alan Johnston, P.E. 503-618-3454
Legal contact: Steve Fancher, P.E. 503-618-2583
J 1.2 Wastewater Treatment Plant and Collections Information

The City of Gresham operates an activated sludge wastewater treatment plant (WWTP) that serves the
cities of Gresham, Fairview, and Wood Village with a 2022 population served of approximately 129,000.
The current NPDES Waste Discharge Permit #102523 (Permit) was issued on September 22, 2021 with
an effective date of November 1, 2021 and an expiration date of August 31, 2026.

The WWTP discharges to the Columbia River near Interlachen Lane and Marine Drive. The area served by
the WWTP was established through regional planning and is bound by Inverness Basin on the west, the
urban growth boundary on the south, and the City of Troutdale and urban growth boundary on the east.

The WWTP contains two similar treatment trains, the upper and lower plants, with major components
including the following: Headworks, Primary Clarifiers, Aeration Basins, Secondary Clarifiers, Chlorine
Contact Basins, and Anaerobic Digesters. Both the upper and lower plants begin with headworks
consisting of bar screens, a spiraling vortex grit removal system, and Parshall flumes to measure flow to
each primary clarifier. Influent samples are withdrawn from the channel between the grit removal systems
and the Parshall flumes. The headworks in the lower plant and upper plant are followed by secondary
treatment processes consisting of three (3) aeration basins and three (3) secondary clarifiers in the lower
plant and one (1) aeration basin and one (1) secondary clarifier in the upper plant. The sludge generated
by the primary and secondary treatment processes are transferred to two (2) anaerobic digesters for
stabilization.

The average dry weather design flow for the facility is 15 million gallons per day (mgd) and average wet
weather design flow is 25 mgd. The WWTP monthly average effluent flow is 10.3 mgd.

The Mercury Minimization Plan follows the Oregon Department of Environmental Quality requirements
detailed in the Permit, Schedule A (4) Mercury Minimization Plan.

REVISION DATE: August 7, 2023



CITY OF GRESHAM

NPDES WASTE DISCHARGE PERMIT #102523

2. Identification and Evaluation of Mercury Sources

Studies that identify common sources of mercury loading into wastewater systems include the
following:

e Commercial Sources: Dental offices, hospitals, laboratories, universities, secondary schools,
medical clinics, vehicle service facilities, laundry graywater, industrial activities

e Residential Sources: human waste (dental amalgam), household products, improper disposal of
mercury thermometers, fluorescent light bulbs, medications.

e Other Sources: Historic groundwater infiltration, stormwater inflow

Past studies identify discharges from dental offices as the largest contributor to mercury levels in WWTP
influent. However, since these reports were published, both the Oregon Legislature and EPA adopted
requirements for dentists to install mercury amalgam separators to prevent mercury discharges to
wastewater systems. In addition, the use of mercury amalgam in new and replaced fillings has been
significantly reduced over the past 20 years, as reflected by a 64% drop in the quantity of mercury sold
in dental amalgam between 2001 and 2016. Moreover, ACWA, the Oregon Dental Association, DEQ,
and others collaborated to provide dentists with best management practice (BMP) information. Mercury
amalgam waste collection events were conducted in Oregon periodically from the late-1990s through
2007 to further reduce dental amalgam discharges. While the magnitude of the wastewater loading
from dental offices has been reduced significantly in the past 15 years, dental offices remain a major
source of mercury in WWTP influent.

It is important to understand that publicly owned WWTPs receive mercury and, therefore, are pathways

to water discharges of mercury rather than originating sources.

J 2.1  Known and Potential Sources of Mercury Wastewater Discharge

Table 2.1. Known and Potential Sources of Mercury Wastewater Discharges

MERCURY MINIMIZATION PLAN

Commercial and/or Industrial Facilities Number Comments

Dental Facilities 50 Dental Facilities are monitored
through federal regulations
program requirements for
report and the City’s Annual
Dental Waste Certification.

Medical Facilities 1 Medical Hospitals
Laboratories 4 3 Diagnostics Laboratories, 1
Drug testing Laboratory.
Universities 1 Local Community College (not

a known mercury wastewater
discharger)

Secondary Education 9 3 High Schools, 6 Middle
Schools within 3 school
districts. (not a known mercury
wastewater discharger)

REVISION DATE: August 7, 2023



CITY OF GRESHAM
NPDES WASTE DISCHARGE PERMIT #102523

MERCURY MINIMIZATION PLAN

Protection Program)

Commercial and/or Industrial Facilities Number Comments
Automotive Related Businesses (ARB) 82 Businesses conducting
automobile and other vehicle
repair, washing, and recovery
Commercial businesses (Groundwater 64 Current businesses regulated

under the Groundwater
Protection Program that are
determined to have hazardous
materials on-site.

(IU) in the Industrial

Industrial Activity 16 Permitted Industrial Users Evaluated through IPP [U

Survey and Permitted Industry

Pretreatment Program (IPP) monitoring.

w 128,363

Residential Sources Household Population in 2022: | Projected Household

Population in 2027: 127,385

Residential sources include:
Human waste, laundry
graywater, household
products, improper disposal of
mercury thermometers, light
bulbs, medications.

3.  Mercury Reduction Activities Implemented (2018-2022)

Table 3.1 MMP Evaluation 2018-2022

MMP Action Evaluation

Conclusions

Mercury Minimization Public | The Mercury Minimization Website
Website was updated in 2020 to clarify
requirements for Dental Offices. The
main audience of this page is Dental
Offices.

From 2018-2023 the page had 317
direct visits and 362 page views. 103
of those visits were from a search
engine source; 72 were from direct
traffic. The webpage link is on the
certifications that we currently mail
to dental offices.

Dental offices are directed to the
website on their mailed annual
certification for up-to-date dental
amalgam rulings. The page is found
by direct link or by search on the
City website. The website is another
informational tool but the majority
of information is distributed to
Dental offices through direct
communication.

REVISION DATE: August 7, 2023




CITY OF GRESHAM

NPDES WASTE DISCHARGE PERMIT #102523

MERCURY MINIMIZATION PLAN

MMP Action

Evaluation

Conclusions

Dental Office Annual Dental
Waste Certification

The Dental Waste Best Management
Practices Annual Certification
program started in 2016. We receive
95-100% response rate to our annual
certifications.

As the program has matured, staff
do not need to send as many
reminders or follow-ups to offices
for the return of their certification
and disposal records. There are still
a few offices that need several
reminders and are late to return
certifications.

Hauled Waste and
Hazardous Waste Collection
Events

2017-2019: Earth Day collection
events to collect e-waste and
fluorescent bulbs and tubes from
residents and small business.

2017

~15,000 of e-waste
~1500 ft of 4ft tubes
~200 mixed fluorescents

2018

30,000lbs of e-waste
~1779 ft of 4 ft tubes
~280 ft of 8 ft tubes
~480 mixed fluorescents

2019

21,666lbs of e-waste
1507 ft of tube lights
267 mixed fluorescents

Events were halted due to the
COVID-19 pandemic 2020-2022 and
are now starting again in 2023.
These events are resource
dependent and are proactive in
pivoting location or type of
collection events to meet the
community’s current needs.

School Qutreach

In 2019, a notice was included in the
Gresham Green School Newsletter
(approximately 250 subscribers)
informing schools of the availability
of free outreach materials about the
hazards of mercury to public health
and the environment. Staff also had
these materials available at tabling
events. There was no response to
receive these materials from the
City.

The City no longer has an active
School Outreach program due to
resource constraints and re-
allocation of staff time to focus on
the City’s Climate Action Plan in
2020. Staff continue to be available